6721853800
(2024/05) cal

Spare parts list

GC7000WP 50-150

6721905128.aa

BOSCH



2024/05 2 6721853800




[de] Wichtige Hinweise zur Installation/Montage

Die Installation/Montage muss durch eine fiir die Arbeiten

zugelassene Fachkraft unter Beachtung der geltenden Vorschriften erfolgen.
[en] Important notes on installation/assembly

The installation/assembly must be carried out by a qualified contractor,

following these instructions and in compliance with the applicable regulations.

[fr] Instructions importantes pour I'installation/le montage
Linstallation/le montage doit étre effectué(e) par un spécialiste qualifié
pour les opérations concemées et dans le respect de la présente
notice et des prescriptions applicables.

[bg] BaxkHu yka3aHusi BLB Bpb3ka C UHCTanaumsaTa/MoHTaxa

MHcTanaumsta/MoHTaxbT TpsibBa a ce U3BbpLUBA OT NMULEH3NPaH
3a paboTnTe creumanvcT B CbOTBETCTBYE C HACTOSILLIOTO
PBKOBOACTBO Y C MPUNOXUMUTE pasnopendu.

[cs] Dulezité pokyny k instalaci/montazi

Instalaci/montaz musi pfi dodrzeni pokynti uvedenych v tomto navodu
a platnych predpist provést odborny pracovnik s pfislusnym
opravnénim pro tyto prace.

[da] Vigtige anvisninger til installationen/monteringen
linstallationen/monteringen skal foretages af en godkendt installater
under overholdelse af denne vejledning og de geeldende forskrifter.
[el] ZnpavTikég uTTOdEigEIG VI TNV EyKaTdoTOOT)/CUVapPHOAGYNON
H eykardoTaon/TommoBétnon TipETTel va avaTiBeTal O€ EKTTAIOEUUEVO
VIO TIG OUYKEKPIPEVES EPYOTIES TEXVIKO TIPOCWTTIKG WE TAPNCN QUTWV
TWV 0BNYIWV KABWG KOl TWV GXETIKWY TTPOJIAYPaPUIV.

[es] Indicaciones importantes para instalacion/montaje

La instalacion/el montaje debe realizarla personal especializado que
esté autorizado para realizar estos trabajos y que tenga en cuenta
estas instrucciones y la normativa vigente.

[et] Olulised juhised paigaldamiseks/montaaziks
Paigaldamist/montaaZi tohib Iabi viia vaid selleks volitusi omav
spetsialist, arvestades kehtivaid ndudeid.

[nI-BE] Belangrijke aanwijzingen betreffende de installatie/montage

De installatie/montage moet worden uitgevoerd door een voor de
werkzaamheden geautoriseerde installateur rekening houdend met
deze handleiding en de geldende voorschriften.

[fi] Tarkeita asennus- ja kokoonpano-ohjeita

Naihin t6ihin hyvaksytyn ammattiasentajan pitda suorittaa asennus- ja
kokoonpanoty6t voimassa olevien maaraysten mukaisesti.

[hu] Fontos tudnivalok az installalashoz/szereléshez

Atelepitést/szerelést egy, a munkalatokra felhatalmazott szakembernek
kell végeznie, jelen utasitas és az érvényes elbirasok figyelembevétele
mellett.

[it] Avvertenze importanti per I'installazione/il montaggio

L'installazione/il montaggio deve aver luogo ad opera di una ditta
specializzata ed autorizzata in osservanza di queste istruzioni e delle
direttive vigenti.

[ka] 86033690mm3560 800100170700 0BLESMENNLNZ0L/BMBESg0LM30L
0BLEISE05/8mBESI0 1Bcos 3sBbmMzngameegLs LeB1Bamgdolio3znls osd3gdmmn
339M0xB0E0M0 3gMLmBagmal 3ng, BmJaacen 33BafalinL cosE3non.

[If] Svarbios instaliavimo ir (arba) montavimo nuorodos

Instaliavimo/montavimo darbus, laikydamiesi Sios instrukcijos
reikalavimy ir galiojanciy taisykliy, privalo atlikti Siems darbams jgalioti
specialistai.

[sq] Shénime té réndésishme pér instalimin/montimin

Instalimi/montimi duhet t& béhet nga njé kontraktues i kualifikuar,
duke ndjekur kéto udhézime dhe né pérputhje me rregulloret né fuqi.

[Iv] Svarigi noradijumi par iekartas uzstadiSanu / montazu

Uzstadisanu/montazu javeic atbilstoSajiem darbiem sertificétam
specialistam, ievérojot So instrukciju un spéka esoSos noteikumus.

[nl] Belangrijke aanwijzingen betreffende de installatie/montage

De installatie/montage moet door een erkend installateur volgens de
geldende voorschriften worden uitgevoerd.

[no] Viktig informasjon om installasjon/montering

Installasjonen/monteringen skal giennomfares av autoriserte
installatgrer, og installasjonsanvisningen samt gjeldende forskrifter
skal fglges.

[pl] Wazne wskazowki dotyczace instalacji/montazu
Instalacie/montaz powinien wykonaé specjalista uprawniony do tego
typu prac z uwzglednieniem informacji podanych w niniejszej instrukcji
oraz aktualnie obowigzujgcych przepisow.

[pt] Indicagées importantes relativas a instalagdo/montagem

Ainstalagado/montagem deve ser efectuada por um técnico autorizado
para os trabalhos, respeitando este manual e as prescrigoes validas.

[ro] Indicatii importante privind instalarea/montajul
Instalarea/montajul trebuie realizate de catre un specialist autorizat
pentru lucrarile respective, respectandu-se prezentele instructiuni si
prescriptiile valabile.

[ru] BaxHble yka3aHusi O NOAKITHOYEHUIO/MOHTaXy

IMoakrto4eHne/MoHTaXK A0MKHbI BbINOMHATE TOMbKO CreumanmcTbl,
MMEOLLME [IOMYCK K BbIMOMHEHWMIO Takux paboT, npy cobnogeHnmn
TpebOBaHMIA ITOM UHCTPYKLMN U AENACTBYIOLLIMX HOPM W MpaBun.

[sk] Dolezité pokyny tykajuce sa inStalacie/montaze
Intalaciu/montaz musi vykonat odborny personal, ktory ma
opravnenie pre vykon tychto prac, pri¢om musi dodrziavat’ pokyny
uvedené v tomto navode a platné predpisy.

[sl] Pomembni napotki za namestitev/montazo

Intalacijo/montazo lahko izvede samo pooblascen strokovnjak ob
upostevanju teh navodil in veljavnih predpisov.

[sr] Vazna uputstva za ugradnju i montazu

Owu instalaciju/montaZzu moraju da obave stru¢na lica koja su
ovlas¢ena za obavljanje takvih radova u skladu sa ovim uputstvom i
vazecim propisima.

[sv] Viktiga anvisningar for installation/montering

Installationen/monteringen méste utforas av en behdrig och tekniskt
utbildad person enligt denna anvisning samt gallande foreskrifter.

[tr] Kurulum/Montaj ile ilgili Snemli uyarilar

Kurulum/montaj, bu galismalari yapmasina misaade edilen uzman
kisiler tarafindan igsbu kilavuz ve gegerli ydnetmelikler dikkate alinarak
yapilmaldir.

[uk] BaxknuBi BKasiBKku LLOAO YCTaHOBKU/MOHTaXy
BcTaHOBNEHHS/MOHTaX NOBUHHI BUKOHYBaTW dhaxisLy, LLO AOMNYLLEH
[0 BUKOHAHHS! TakvX po0iT, i3 4OTPUMAHHSIM LET IHCTPYKLUT Ta Ajtoumx
npunucie.

[zh] REFEHWEEIRT
LEANEE TERRRAETIFT T A RSTT,
EIRRETA G BT TIEMAIERER
araaillfcus Al daly claadis [ar]
Al il gl e s e cJanlly 4l 7 seme (anadie 8 (e genill/aS S o o g

35 el 0 3 pga S [fa]
QS 4 55 L yimad 5 el IS (ol ol 4y Slaa 4S (51 46 (538 Jans 5 My 310 s
s alail ada g je ) e 4

[az] Quragdinima

Qurasdirima isinin yerina yetirilmasi salahiyyatli bir mitexassis
terefinden va miivafiq gaydalara uygun olaraq apariimalidir.

2024/05

6721853800




Spare parts list

8738894668.aa

)

GC7000WP 50-150

Front page

6721853800

2024/05



Pos | Description

Remarks

-

Flue adapter DN 110-185

8738 901 690

2 |Lip seal DN 110 8738901691
3 |Lip seal DN 185 8738901692
4 |Reducing ring 8738 901 693
5 |Plug 7736701 584
6 | Wall mounting bracket 7 101 386

7 |Clip 8738901694
8 |Leveling foot (2x) 7 101 394

9 |Screw 5 x 25 (10x) 8738901695
10 |Grommet 8738 901 696
11 |Seal (2x) 8738901697
14 |Screw ST 5x12 (10x) 8738901698

H | N E E N N N E ®E E =E = = |GC7000WP 11523
H | E | EH | E N N N N E N E = =  =®|GC7000WP 12523
H | E | N | E N NN E E| NN E = = = |GC7000WP 15023

H | H | E E|E N NN N N = =N | = = GC7000WP 10023

H | E|® | ® E| N ® NN N = H| = = =|® GC7000WP5023
H | E N | E E|N ® NN EN = H| = = ®E|® GC7000WP5923
H | E|® | ® | ®E| N ®N ®E EN = = = = ®=|® GC7000WP 7023
H | E|E | N N N N N N N N = = =|=®| GC7000WP 8523

15 | Transport feet set 8738 901 699
16 |Seal 8738901 700
17 |Front panel Bosch 8738 901 701
17 | Front panel Bosch 8738 903 159 HEE
18 |Lip seal DN 160 8738901703 [ ] N NN
19 |Badge 3D Bosch 94mm 8718 582 440 | | H EN
GC7000WP 50-150 Front page
5 6721853800

2024/05




Spare parts list

8738894972.aa

2A

Condensate pipes 50-100 kW

GC7000WP 50-150

2024/05

6721853800




Pos | Description

Remarks

DN O o
N N[N N[OO| O™
olbw|w|o N[N (NN
O~ NOW|O|l®|O|Wn
||| |O|O|~]|w0
ojajajaja|a|a|a
222222122
o|o|o|lo|lo|lo|Oo|O
o|o|o|lo|lo|lo|Oo|O
o|o|Oo|O|O|O|O|O
NIRIRIRIRIRIR|N
OlOIOI00I0]00O
[CRNCRECRICRICRICRICREY)
1 |Flue pipe 8738901 704 [ ] N NN
2 |Lip seal DN 110 8738901 691 [ ] N NN
4 | Temperature sensor 8738 901 705 | | H EEE
5 |Lip seal DN80 8738901447 [ ] N NN
6 |Reducing ring 7 101 402 | | HEEN
7 |Condensate tray collector seal 7 746 900 152 | | H EEE
8 |Fastener (2x) 7 746 900 186 [ ] N NN
9 |Condensate tray 8 738 901 706 | ] HEEE
10 |Lip seal 29,8 x 6,1 (5x) 7100 742 [ ] N NN
11 | Union nut 8738901707 [ ] N NN
12 |Seal 8738901708 [ ] N NN
13 | Siphon 8738901709 [ ] N NN
14 |Drain hose 8718 600 751 u HEEE
17 |Seal (5x) 738528 [ ] EEEN
18 |Condensate drain kit 8 738 902 458 u HEEE
[ | H E RN

-
©

O-ring 9.25 x 1.78 (10x)

8738901711

GC7000WP 50-150

Condensate pipes 50-100 kW

2A

2024/05

6721853800




Spare parts list

8738894654.ab

2B

Condensate pipes 125-150 kW

GC7000WP 50-150

2024/05

6721853800




Pos | Description

Remarks

DN O o
N N[N N[OO| O™
olbw|w|o N[N (NN
O~ NOW|O|l®|O|Wn
||| |O|O|~]|w0
ojajajaja|a|a|a
222222122
o|o|o|lo|lo|lo|Oo|O
o|o|o|lo|lo|lo|Oo|O
o|o|Oo|O|O|O|O|O
NIRIRIRIRIRIR|N
OO0 [0[0]|0]|0
[CRNCRECRICRICRICRICREY)

1 |Flue pipe 8738903 161 | mm

2 |Lip seal DN 110 8 738 901 691 | ENE

4 | Temperature sensor 8738 901 705 HEE

7 |Condensate tray collector seal 8738 903 162 HEE

9 |Condensate tray 8738 903 163 HEE

10 |Lip seal 29,8 x 6,1 (5x) 7 100 742 [ BN BN |

11 |Union nut 8738 901 707 | ENE

12 |Seal 8738 901 708 | ENE

13 | Siphon 8738 901 709 | ENE

14 |Drain hose 8718 600 751 HEE

19 | O-ring 9.25 x 1.78 (10x) 8738901711 | ENE

20 |Screw (6x) 8 738 903 164 | ENE

21 |Sealing cap 8738 903 165 HEE

22 |Lip seal DN 70 8 738 903 166 | ENE

GC7000WP 50-150 Condensate pipes 125-150 kW

9 6721853800

2024/05




Spare parts list

6721903498.aa

3A

Gas valve 50-70 kW

GC7000WP 50-150

2024/05

10

6721853800




Pos

Description

Remarks

DN O o
N N[N N[OO| O™
olbw|w|o N[N (NN
O~ NOW|O|l®|O|Wn
||| |O|O|~]|w0
ojajajaja|a|a|a
222222122
o|o|o|lo|lo|lo|Oo|O
o|o|o|lo|lo|lo|Oo|O
o|o|Oo|O|O|O|O|O
NIRIRIRIRIRIR|N
OlOIOI00I0]00O
[CRNCRECRICRICRICRICREY)
1 |Gas pipe 8738901712 L AN AN |
2 |Seal 27,4 x 23,2 x 2,75mm (10x) 7 736 700 134 L BN BN |
3 |Screw M 5 x 6 (10x) 8738901713 L BN BN |
4 |Elbow fitting 7 736 700 142 L BN BN |
5 |Screw M4x10 (10x) 7 736 700 353 L BN BN |
6 |O-ring (10x) 7736 700 861 L BN BN |
7 |Bracket 50-70kW 7736700 148 L BN BN |
8 |Gas valve 8738901715 L BN BN |
10 |Flange 8738901716 L BN BN |
12 |Gas hose 8738901717 L BN BN |
13 |Flange 8738901718 L BN BN |
14 | O-ring (5x) 7099 710 L BN BN |
15 |Nozzle 8.5 mm 8738901719 L BN BN |
16 | Suction pipe 73927 HEE
17 |Seal 50mm (5x) 7 099 058 L BN BN |
18 | Venturi 8738901720 L BN BN |
19 | Screw M5x12 (10x) 7 736 700 351 L BN BN |
21 |Clip 8738901721 L BN BN |
22 | Screw M5x16 (5x) 7 746 900 310 L BN BN |
23 |Fan 8738901722 L BN BN |
24 | Gasket 7 101 450 L BN BN |
25 |Burner cover 7101 448 HEE
26 |Burner 8738901723 L BN BN |
27 |Seal burner 7 101 446 L AN AN |
28 | Gasket (5x) 7099 712 L BN BN |
29 |Clip (5x) 7099 170 L BN BN |

GC7000WP 50-150

Gas valve 50-70 kW

3A

2024/05

1"

6721853800




Spare parts list

8738894973.aa

3B

Gas valve 85-100 kW

GC7000WP 50-150

2024/05

12

6721853800




Pos

Description

Remarks

DN O o
N N[N N[OO| O™
olbw|w|o N[N (NN
O~ NOW|O|l®|O|Wn
||| |O|O|~]|w0
ojajajaja|a|a|a
222222122
o|o|o|lo|lo|lo|Oo|O
o|o|o|lo|lo|lo|Oo|O
o|o|Oo|O|O|O|O|O
NIRIRIRIRIRIR|N
OO0 [0[0]|0]|0
[CRNCRECRICRICRICRICREY)
1 |Gas pipe 8738901712 | ] u
2 |Seal 27,4 x 23,2 x 2,75mm (10x) 7736 700 134 n [ ]
3 |Screw M 5 x 6 (10x) 8738901713 | | n
4 |Flanged fitting 90° 8738 901 724 | | n
5 |Screw M5x12 (10x) 7 736 700 351 | | n
6 |O-ring 25 x 4 mm (10x) 8738901725 n ]
7 |Bracket 8738 901 726 | | n
8 |Gas valve 8 738 903 190 | | n
10 |Flange 8738901728 | | n
12 |Gas hose 8738901729 | | n
13 |Flange 8738 901 730 | | n
14 | O-ring 23,47x2,62 (2x) 7101 504 n ]
15 |Nozzle 8.9 mm 8738 901 731 | | n
16 | Suction pipe 7 101 462 | ] u
17 |Seal D60 7 099 686 | | n
18 |Venturi 8738 901 732 | | n
19 | Screw M6x16 Torx (10x) 7 101 486 | | n
20 |O-ring 70x3 (2x) 7101416 n ]
21 |Clip 8738901733 | | n
22 | Screw M5x16 (5x) 7 746 900 310 | | n
23 |Fan 8738 901 734 | | n
24 | Gasket 7 101 450 | | n
25 |Burner cover 7101 448 u n
26 |Burner 8738901723 | | n
27 |Seal burner 7 101 446 ] u
29 [Clip (5x) 7099 170 n ]
GC7000WP 50-150 Gas valve 85-100 kW
13 6721853800

2024/05




Spare parts list

8738894656.aa

3C

Gas valve 125-150 kW

GC7000WP 50-150

2024/05

14

6721853800




Pos | Description

Remarks

DN O o
N N[N N[OO| O™
olbw|w|o N[N (NN
O~ NOW|O|l®|O|Wn
||| |O|O|~]|w0
ojajajaja|a|a|a
222222122
o|o|o|lo|lo|lo|Oo|O
o|o|o|lo|lo|lo|Oo|O
o|o|Oo|O|O|O|O|O
NIRIRIRIRIRIR|N
OO0 [0[0]|0]|0
[CRNCRECRICRICRICRICREY)
3 |Screw M 5 x 6 (10x) 8738901713 | ENE
4 |Flanged fitting 90° 8738 903 167 | ENE
5 |Screw M5x12 (10x) 7 736 700 351 | ENE
6 |O-ring 25 x 4 mm (10x) 8738901725 | ENE
8 |Gas valve 8 738 903 190 HEE
10 |Flange 8738 903 168 | ENE
12 |Gas hose 8738 903 169 HEE
13 |Flange 8738 901 730 | ENE
14 | O-ring 23,47x2,62 (2x) 7 101 504 [ BN BN |
15 |Nozzle 11.5 mm 8738903 170 | ENE
16 | Suction pipe 8738903 172 HEE
17 |Seal D60 7 099 686 | ENE
18 |Venturi 8738903 173 | ENE
19 | Screw M6x16 Torx (10x) 7 101 486 | ENE
20 |O-ring 88.49x3.53 mm 8738903 174 | ENE
21 |Clip 8738 901 733 | ENE
23 |Fan 8738903 175 | ENE
26 |Burner 8738903 176 | ENE
27 |Gasket burner 8738903 177 HEE
30 | Screw M4x8-8.8 (10x) 8738903 178 | ENE
31 |Bolt M5x16-8.8 (10x) 8738903 179 | ENE
33 | Nut (10x) 8738 903 180 | ENE
34 |Non-return valve 8 738 903 181 HEE
35 |Gas-air duct 8738 903 182 HEE
36 |Bracket 8738 903 183 | ENE
37 |Screw 5 x 25 (10x) 8 738 901 695 | ENE
38 | Compensation hose 8738 903 184 HEE
39 |Hose support 8738 903 185 HEE
40 |Hose clamp (2x) 8738 903 186 HEE
GC7000WP 50-150 Gas valve 125-150 kW
15 6721853800

2024/05




Spare parts list

8738894974.aa

GC7000WP 50-150

Heat exchanger 50-100 kW

4A

6721853800

16

2024/05



Pos

Description

Remarks

DN O o
N N[N N[OO| O™
olbw|w|o N[N (NN
O~ NOW|O|l®|O|Wn
||| |O|O|~]|w0
ojajajaja|a|a|a
222222122
o|o|o|lo|lo|lo|Oo|O
o|o|o|lo|lo|lo|Oo|O
o|o|Oo|O|O|O|O|O
NIRIRIRIRIRIR|N
OlOIOI00I0]00O
[CRNCRECRICRICRICRICREY)
1 | Air vent kit 8738901735 [ ] N NN
2 |Airvent 7736700 731 [ ] N NN
3 |Clip 7 101 430 [ ] EEEN
4 | Air vent hose 8738902477 [ ] N NN
5 |Edging strip 7736 700 151 [ ] N NN
6 |Bracket kit 7 746 900 521 [ ] N NN
8 |[Ignition transformer 7 736 700 599 | | H EEE
9 |Electrode set 8738 901 736 u HEEE
10 | Supply/Return pipe 8738 901 737 | ] HEEE
11 | O-ring 36.09x3.53 (10x) 7 101 488 [ ] EEEN
12 |Union nut 1 1/2" (5x) 7099 224 [ ] EEEN
13 |Connection nipple 7 736 700 150 | | H EEE
14 | O-ring 3,53x29,74 (10x) 7 098 986 [ ] N NN
15 |Seal 58 X 45 X 4 (2X) 7 736 700 354 [ ] N NN
16 |Clip 7 746 700 069 [ ] N NN
17 |Clip 7101 370 [ ] EEEN
18 | Temperature sensor 8738901738 | | H EEE
19 |O-ring 6.86 x 1.78 (10x) 8738901739 [ ] N NN
20 |Pressure sensor 6 bar 7 736 700 910 u HEEE
21 | O-ring 9.92x2.62 (10x) 7 101 646 [ ] EEEN
22 |Screw M 4 x 8 (10x) 8738901 740 [ ] N NN
23 | Temperature limiter 8738 901 741 | | H EEE
24 |Heat exchanger 8738 901 742 | | H EEE
25 |Condensate tray collector seal 7 746 900 152 | | H EEE
29 |Screw 6,3x19 (10x) 73986 [ ] N NN
35 | Gasket (5x) 8738902 474 [ ] N NN
Seal kit N 8738902475 [ ] N NN
Service kit Bosch 45-100 kW 8738903 878 [ ] N NN

GC7000WP 50-150

Heat exchanger 50-100 kW

4A

2024/05

17

6721853800




Spare parts list

8738894655.aa

GC7000WP 50-150

Heat exchanger 125-150 kW

4B

6721853800

18

2024/05



Pos

Description

Remarks

DN O o

N N[N N[OO| O™

olbw|w|o N[N (NN

O~ NOW|O|l®|O|Wn

||| |O|O|~]|w0

ojajajaja|a|a|a

222222122

o|o|o|lo|lo|lo|Oo|O

o|o|o|lo|lo|lo|Oo|O

o|o|Oo|O|O|O|O|O

NIRIRIRIRIRIR|N

OlOIOI00I0]00O

[CRNCRECRICRICRICRICREY)
1 | Air vent kit 8738 903 187 | ENE
2 |Airvent 7736 700 731 | ENE
4 | Air vent hose 8738 902 477 HEE
8 |Ignition transformer 7 736 700 599 HEE
9 |Electrode set 8738 903 188 HEE
11 | O-ring 44.20 x 5.80 (2x) 8738 903 189 | ENE
13 | Union nut 1 1/2” (5x) 7 099 224 | ENE
17 |Clip 7101370 | ENE
18 | Temperature sensor 8738901738 HEE
19 | O-ring 6.86 x 1.78 (10x) 8738 901 739 | ENE
20 |Pressure sensor 6 bar 7 736 700 910 HEE
21 |O-ring 9.92x2.62 (10x) 7101 646 | mm
22 | Screw M4x8-8.8 (10x) 8738903 178 | ENE
23 | Temperature limiter 8738 901 741 HEE
24 |No spare parts available 8710 000 000 0 HEE
25 | Condensate tray collector seal 8738 903 162 HEE
30 |Supply pipe 8738 903 192 HEE
31 |Return pipe 8738 903 193 HEE
32 | Screw M6 (10x) 8 738 903 194 | ENE
35 | Gasket ignition electrode (5x) 7 746 900 451 HEE
36 |No spare parts available 8710000 000 0 HEE
Seal kit O 8 738 903 225 | ENE
Service kit Bosch 125-150 kW 8738 903 879 | ENE

GC7000WP 50-150 Heat exchanger 125-150 kW
19 6721853800

2024/05




Spare parts list

8738894975.aa

GC7000WP 50-150

HMI

6721853800

20

2024/05



Pos

Description

Remarks

DN O o
N N[N N[OO| O™
olbw|w|o N[N (NN
O~ NOW|O|l®|O|Wn
||| |O|O|~]|w0
ojajajaja|a|a|a
222222122
o|o|o|lo|lo|lo|Oo|O
o|o|o|lo|lo|lo|Oo|O
o|o|Oo|O|O|O|O|O
NIRIRIRIRIRIR|N
OlOIOI00I0]00O
[CRNCRECRICRICRICRICREY)
1 |Top panel 8738 901 743 | ] HEEE
1 |Top panel 8 738 903 226 HEE
2 |Screw + circlip (2x) 8 738 901 744 H EEEEEEE
3 |Connector set LV (7x) 7736 701 285 H EEEEEEE
4 |Connector set HV 8738 901 745 HEEENENERN
5 |Strain relief 8 738 901 746 HEEENENERN
6 |Screw WN5251 5x12 (10x) 8738901748 HEEEEEEE
7 |Bottom panel 8 738 904 823 | ] HEEE
7 |Bottom panel 8 738 904 824 HEE
8 |Screw 5x 12 (10x) 8738901 747 HEEEEEEE
9 |Screw WN5451 4x10 (10x) 8738901 750 HEEEEEEE
10 | Top cover connector box 8738 901 751 H EEEEEEE
12 | Casing connector box 8 738 901 752 H EEEEEEE
14 | Control panel HMI 700 8737 714 030 H EEEEEEE
15 | Casing control panel Bosch 8738 901 753 H EEEEEEE
17 | Switch ON/OFF 8738901755 HEEEEEEE
18 |Facia control panel 8 738 901 756 H EEEEEEE
20 |Bung 8738901757 HEEEEEEE
21 | Control unit ACU MHP-20 8737714735 HEEEEEEE
23 |Fuse 5x20 F 5A (50x) 8744 503 040 0 HEEEEEEE
24 | Code plug 20209 8738904 072 [ ]
24 | Code plug 20208 8738904 073 n
24 | Code plug 20207 8738 904 074 ]
24 | Code plug 20206 8738904 075 [ ]
24 | Code plug 20205 8738 904 076 | ]
24 | Code plug 20056 8738904 077 [ ]
24 |Code plug (3P) 20211 8 738 905 156 | ]
24 | Code plug (3P) 20210 8738905 157 [ ]
24 | Code plug 20634 8 738 906 067 n
24 | Code plug 20638 8 738 906 124 | ]
24 | Code plug (3P) 20639 8738906 125 | ]
25 | Mounting bracket 8738 901 765 [ N | HEE
26 |Screw M 5 x 8 (10x) 8738901 766 | ]
27 |Cable guide kit 8738902 145 | ]
GC7000WP 50-150 HMI
21 6721853800

2024/05




Spare parts list

b A &

[]

6721904495.ab

Cable harness

GC7000WP 50-150

2024/05

22

6721853800




Pos | Description Remarks
DN O o
N N[N N[OO| O™
olo|w|o|N|N NN
O~ NOW|O|l®|O|Wn
||| |O|O|~]|w0
ojajajaja|a|a|a
222222122
o|o|o|lo|lo|lo|Oo|O
o|o|o|lo|lo|lo|Oo|O
o|o|Oo|O|O|O|O|O
NIRIRIRIRIRIR|N
OlOIOI00I0]00O
[CRNCRECRICRICRICRICREY)

1 |Mains cable 7101 471 HEEENENERN

2 |Cable harness internal LV 8738 901 767 u HEEE

3 |Cable harness HV 8738 901 768 u HEEE

4 |Cable harness external LV 8738 901 769 u HEEE

5 |Jack cable 3.5 mm 8738901770 u HEEE

6 |Flat cable 8738901771 [ ] N NN

7 |Pump cable (Kit) 8738 903 609 L BN BN |

10 |Collar 8738901772 [ ] N NN

11 |Cable harness internal LV 8 738 903 232

12 |Cable harness HV 8 738 903 233

13 |Pump cable LV+HV 8738 903 958 [ ] [ ]

GC7000WP 50-150 Cable harness
23 6721853800

2024/05




Spare parts list

8738894977.aa

7A

Connection kit

GC7000WP 50-150

2024/05

24

6721853800




Pos

Description

Remarks

DN O o
N N[N N[OO| O™
olbw|w|o N[N (NN
O~ NOW|O|l®|O|Wn
||| |O|O|~]|w0
ojajajaja|a|a|a
222222122
o|o|o|lo|lo|lo|Oo|O
o|o|o|lo|lo|lo|Oo|O
o|o|Oo|O|O|O|O|O
NIRIRIRIRIRIR|N
OlOIOI00I0]00O
[CRNCRECRICRICRICRICREY)
1 |Pump 70 kW 8 738 902 468 H EN
1 |Pump 150 kW 8738 902 470 [ N |
1 |Pump 100 kW 8 738 906 028 | | n
2 |Union nut 1 1/2” (5x) 7 099 224 [ | EEEEEN
3 | Seal 44x32x3 (5x) 7 746 700 417 | | EEEEEN
4 | Return manifold 8 738 902 462 ] HEEEEE
11 |Fill and drain cock 7101 516 n HEEEEN
12 | Supply manifold 8 738 902 461 | ] [ BN BN BN BN BN |
14 |Pressure relief valve 4 bar <= 100 kW 7 095 595 u HEEN
14 |Pressure relief valve 3 bar <= 100 kW 7 099 949 u HEEN
14 |Pressure relief valve 6 bar <= 100 kW 7736 700 914 ] EEEN
14 | Pressure relief valve (Kit) 3 bar>100 kW 8 738 903 406 | BN |
14 | Pressure relief valve (Kit) 4 bar>100 kW 8 738 903 407 | BN |
14 | Pressure relief valve (Kit) 6 bar>100kW 8 738 903 408 | BN |
17 |Pressure gauge 7736 700 913 | ] [ BN BN BN BN BN |
18 |Drain cock 7 098 666 u HEEEEE
19 | O-ring 18.72x2.62 (10x) 8718 601 961 | | EEEEEN
20 | Clip (5x) 7 099 402 [ | EEEEEN
21 |Gas cock 8 738 902 465 ] HEEEEE
26 | Adapter pressure gauge 8 738 902 460 | ] [ BN BN BN BN BN |
27 |Levers 8 738 902 459 | | EEEEEN
Pump cable LV+HV 8 738 903 958 | | n
GC7000WP 50-150 Connection kit
25 6721853800

2024/05




Spare parts list

6721904171.aa

7B

Connection kit (3-way valve)

GC7000WP 50-150

2024/05

26

6721853800




Pos

Description

Remarks

DN O o

N N[N N[OO| O™

olbw|w|o N[N (NN

O~ NOW|O|l®|O|Wn

||| |O|O|~]|w0

ojajajaja|a|a|a

222222122

o|o|o|lo|lo|lo|Oo|O

o|o|o|lo|lo|lo|Oo|O

o|o|Oo|O|O|O|O|O

NIRIRIRIRIRIR|N

OlOIOI00I0]00O

[CRNCRECRICRICRICRICREY)
1 |Pump 100 kW 8738 906 028 L BN BN |
2 |Union nut 1 1/2" (5x) 7099 224 L BN BN |
3 |Seal 44x32x3 (5x) 7746700 417 L BN BN |
4 |Return manifold (3-way) 8 738 902 464 H EN
11 |Fill and drain cock 7101 516 HEE
12 | Supply manifold (3-way) 8 738 902 463 HEE
14 |Pressure relief valve 4 bar <= 100 kW 7 095 595 HEE
14 |Pressure relief valve 3 bar <= 100 kW 7 099 949 HEE
14 |Pressure relief valve 6 bar <= 100 kW 7736 700 914 HEE
17 |Pressure gauge 7736 700 913 H EN
18 |Drain cock 7 098 666 HEE
19 |O-ring 18.72x2.62 (10x) 8718601 961 L BN BN |
20 |Clip (5x) 7 099 402 L BN BN |
21 | Gas cock 8738 902 465 L BN BN |
26 |Adapter pressure gauge 8 738 902 460 H EN
27 |Levers 8738 902 459 L BN BN |
29 |Pipe DN 35mm L=30cm 73079 L BN BN |
30 |Body 3-way valve 5/4 20374 L BN BN |
31 |Motor 3-way valve 8 738 902 467 H EN
33 | Elbow union 90° 35x35mm 7746 901 443 L BN BN |
34 | Pipe (boiler/3-way valve) 73076 HEE
35 |Pipe (3-way/boiler) 73077 HEE
36 |Pipe (hot water tank) 73078 HEE
Pump cable LV+HV 8738 903 958 L BN BN |

GC7000WP 50-150

Connection kit (3-way valve)

7B

2024/05

27

6721853800




Spare parts list

6721904156.aa

7C

Connection kit INAIL

GC7000WP 50-150

2024/05

28

6721853800




Pos

Description

Remarks

DN O o
N N[N N[OO| O™
olbw|w|o N[N (NN
O~ NOW|O|l®|O|Wn
||| |O|O|~]|w0
ojajajaja|a|a|a
222222122
o|o|o|lo|lo|lo|Oo|O
o|o|o|lo|lo|lo|Oo|O
o|o|Oo|O|O|O|O|O
NIRIRIRIRIRIR|N
OlOIOI00I0]00O
[CRNCRECRICRICRICRICREY)
1 |Pump 70 kW 8 738 902 468 u u
1 |Pump 150 kW 8738 902 470 | ENE
1 |Pump 100 kW 8 738 906 028 | | n
2 |Union nut 1 1/2” (5x) 7 099 224 H EEEN | BN |
3 | Seal 44x32x3 (5x) 7 746 700 417 H EEEN | BN |
4 | Return manifold 8 738 902 462 HEEEE [ N |
11 |Fill and drain cock 7101 516 H EEEN | BN |
12 | Supply manifold INAIL 8737 916 301 H EEEN | BN |
14 |Pressure relief valve 4 bar <= 100 kW 7 095 595 u u | BN |
14 |Pressure relief valve 3 bar <= 100 kW 7 099 949 u u | BN |
14 |Pressure relief valve 6 bar <= 100 kW 7736 700 914 ] ] [ N |
14 | Pressure relief valve (Kit) 3 bar>100 kW 8 738 903 406 HEE
14 | Pressure relief valve (Kit) 4 bar>100 kW 8 738 903 407 HEE
14 | Pressure relief valve (Kit) 6 bar>100kW 8 738 903 408 HEE
19 | O-ring 18.72x2.62 (10x) 8718 601 961 H EEEN | BN |
20 |Clip (5x) 7 099 402 H EEEN | BN |
21 |Gas cock 8 738 902 465 HEEEE [ N |
27 |Levers 8 738 902 459 H EEEN | BN |
GC7000WP 50-150 Connection kit INAIL
29 6721853800

2024/05




Spare parts list

- @

8738894978.aa

Cascade | GC7000WP 50-150

2024/05 30 6721853800




Pos | Description

GC7000WP 115 23

Remarks

OO IO M
N[N NN
ol | o|w
O|Ww|N~|
olo|ala
2222
o|lo|lo|o
o|lo|lo|o
o|lo|o|Oo
NIRIKIN
OlO0I0|0O
Q0|0 |O0
1 |Seal 44x32x3 (5x) 7746700 417 N NN
2 |Union nut 1 1/2" (5x) 7099 224 N NN
3 |Elbow union 90° 35x35mm 7746 901 443 N NN
4 | Screw kit 8738902476 N NN
6 |Elbow fitting 90° 28mm 8738900 774 N NN
7 |Connecting pipe 8738 902 478 H EEE
8 |Non-return valve DN 32 8738902471 N NN
9 | Straight coupling R1” x 28mm 8738 902 479 H EEE
10 |Blanking cap 35mm 7 746 901 434 H EEE
H E RN

-
e

Blanking plug 1"

7746 901 433

H | NN | m | ®m|® | ®m | ®m| = m|GC7000WP 10023

H | H | H N E E | EH = |E| ® GC7000WP 12523
H | H|E| N E E | E | E|E|E GC7000WP 15023

GC7000WP 50-150

Cascade |

2024/05

31

6721853800




Spare parts list

- @

6721905114.aa

8A

Cascade | INAIL

GC7000WP 50-150

2024/05

32

6721853800




Pos | Description

GC7000WP 59 23

Remarks

-

Seal 44x32x3 (5x)

7746700417

DN O o
N N[N N ™ ™| ™
olw|w|lo N NN
O |~ |N || O o |
|||~ |® N | oo
ola|afa|a oo
22222 2|2
o|lo|o|lo|O oo
o|lo|o|lo|O oo
o|o|o|Oo|O o | o
NIRIR|IR[N ~| =
QOO0 ]|0O (OB e]
Q00|00 [O]XC]
H EEERN BN |
2 |Union nut 1 1/2" (5x) 7099 224 HEEEN [ N |
3 |Elbow union 90° 35x35mm 7746 901 443 NN NN [ N |
4 | Screw kit 8738902476 NN NN [ N |
6 |Elbow fitting 90° 28mm 8738900 774 NN NN [ N |
7 |Connecting pipe 8738 902 478 HEEEE [ N |
8 |Non-return valve DN 32 7 736 700 361 HEEEE [ N |
9 | Straight coupling R1” x 28mm 8738 902 479 HEEEE [ N |
10 |Blanking cap 35mm 7 746 901 434 HEEEE [ N |
11 |Blanking plug 1" 7746 901 433 NN NN [ N |
12 | Connecting pipe INAIL 8 738 905 687 HEEEE [ N |

GC7000WP 50-150

Cascade | INAIL

8A

2024/05

33

6721853800




Spare parts list

8738894979.aa

GC7000WP 50-150

Cascade Il

6721853800

34

2024/05



Pos | Description Remarks
DN O o
N N[N N[OO| O™
olo|w|o|N|N NN
O~ NOW|O|l®|O|Wn
||| |O|O|~]|w0
ojajajaja|a|a|a
222222122
o|o|o|lo|lo|lo|Oo|O
o|o|o|lo|lo|lo|Oo|O
o|o|Oo|O|O|O|O|O
NIRIRIRIRIRIR|N
OlOIOI00I0]00O
[CRNCRECRICRICRICRICREY)
1 |Low loss header 300kW 7 736 701 903 HEEENENERN
1 |Low loss header 900kW 7 736 701 904 HEEENENERN
2 |Leveling foot 8738 902 473 H EEEEEEE
3 |Angle bracket (6x) 8738 902 472 H EEEEEEE
4 | Thermopocket 8 738 902 466 H EEEEEEE
5 |Support frame 7 736 702 021 H EEEEEEE
Low loss header + Insulation 300kW 7 736 701 907 HEEENENERN
Low loss header + Insulation 900kW 7 736 701 908 HEEENENERN
GC7000WP 50-150 Cascade Il
35 6721853800

2024/05




Types of appliances

Appliance

Country

Remarks

GC7000WP 100 23

7736702 314

CZ,DK,EE,FR,ITLT.LV,PL

GC7000WP 125 23

7736702315

CZ,DK,EE,FR,ITLT.LV,PL

GC7000WP 150 23

7736702316

CZ,DK,EE,FR,IT,LT,LV,PL

GC7000WP 50 23

7736 702 311

CZ,DK,EE,FR,ITLT.LV,PL

GC7000WP 70 23

7736702312

CZ,DK,EE,FR,IT,LT,.LV,PL

GC7000WP 85 23

7736702 313

CZ,DK,EE,FR,ITLT.LV,PL

GC7000WP 115 23

7 736 702 467

GC7000WP 59 23

7736 702 465

PL

2024/05

36

6721853800




\ Bosch Thermotechnik GmbH
‘ BOS‘ H Junkersstr. 20-24
‘ D-73249 Wernau / Germany

2024/05 37 6721853800




